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1. Participants in the test

Mr. Borchert, Ronald IPH test engineer in charge

2. Test performed

Verification of the breaking capacity at 1150 V DC and 100 kA
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3. Testresults

Oscillogram No. 208 3812 2112857 2112858 2112859
Type - 6001000 6001000 6001000
No. of test object: - 19 7 15
Rated current of fuse-link A - 600 600 600
Test voltage \% 1151 1151 1151 1151
Prospective peak current kA - - - -
Prospective test current I, kA 101 101 101 101
Time constant ms 17.7 17.7 17.7 17.7
Rate of current rise kA/ms 5.71 5.71 5.71 5.71
Pre-arcing current i A - 20.6 21.0 211
Cut-off current A - 214 21.7 219
Pre-arcing time ms - 412 4.22 4.22
Arcing time ms - 103 9.64 10.2
Break time ms - 144 139 144
Pre-arcing integral A - 657 700 705
Arcing integral Al - 1012 1066 1072
Breaking integral AZs - 1661 1757 1769
Arc energy kVAs - 101 105 105
Switching voltage \ - 1748 1698 1716
Recovery voltage \ - 1154 1154 1156
Resistance after test " MQ 055 055 0.56
Notes Setting - - -
Evaluation - OK OK OK
Notes:

1) Resistance was measured 10 minutes after the test.

OK - The test object was able to break properly.
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Test results (continued)

Oscillogram No. 211 2860 211 2861
Type 7001500 8001000/3
No. of test object: - -
Rated current of fuse-link A - -
Test voltage \ 1151 1151
Prospective peak current kA - -
Prospective test current |, kA 101 101
Time constant ms 17.7 17.7
Rate of current rise kA/ms 5.71 5.71
Pre-arcing current i A 30.7 28.2
Cut-off current A 314 29.0
Melting time ms 6.42 5.82
Arcing time ms 8.80 9.92
Break time ms 15.2 15.7
Pre-arcing integral 100 A% 2183 1674
Arcing integral 100 A% 2205 2116
Breaking integral 100 A% 4369 3774
Arc energy kVAs 164 161
Switching voltage \ 1853 1701
Recovery voltage \ 1155 1155
Resistance after test " MQ 0.64 0.61
Notes - -
Evaluation OK OK
Notes:

1) Resistance was measured 10 minutes after the test.

OK - The test object was able to break properly.
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4. Photographs

Photo 1:  Test object 6001000, No. 19 after the test

Photo 2:  Test object 6001000, No. 19 after the test
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Photo 3: Test object 6001000, No. 7 after the test

Photo 4:  Test object 6001000, No. 7 after the test
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Photo 5:  Test object 6001000, No. 15 after the test

Photo 6:  Test object 6001000, No. 15 after the test
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Photo 8:  Test object 7001500 after the test
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Photo 9:  Test object 8001000/3 after the test

Photo 10:  Test object 8001000/3 after the test
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5.  Oscillograms

Test—No. 2083812
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Test—No. 2112857
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Test—No. 2112858
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Test—No. 2112859
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Test—No. 2112860
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Test—No. 2112861
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